

# LEVOFLOXACIN 100MG SCORED, DISPERSIBLE TABLETS

Recommended dose: 15-20mg/kg/day  
Weight-based dosing

Weight Band (kg)	Dose (mg)	Number of 100mg tablets
1kg	20mg	Mix 100mg tablet in 10 mL of water and administer 2mL of mixture immediately
2kg	40mg	Mix 100mg tablet in 10 mL of water and administer 4mL of mixture immediately
3kg	50mg	0.5
4-6kg	100mg	1
7-9kg	150mg	1.5
10-12kg	250mg	2.0-2.5
13-15kg	300mg	3
16-18kg	350mg	3.0-3.5
19-20kg	400mg	4
21-23kg	450mg	4.0-4.5
24-25kg	500mg	5

# MOXIFLOXACIN 100MG SCORED, DISPERSIBLE TABLETS

Recommended dose: 10-15mg/kg/day  
Weight-based dosing

Weight Band (kg)	Dose (mg)	Number of 100mg tablets
1kg	10mg	Mix 100mg tablet in 10 mL of water and administer 1mL of mixture immediately
2kg	20mg	Mix 100mg tablet in 10 mL of water and administer 2mL of mixture immediately
3kg	30mg	Mix 100mg tablet in 10 mL of water and administer 3mL of mixture immediately
4-6kg	50-80mg	0.50-0.75
7-9kg	150mg	1.5
10-15kg	200mg	2
16-19kg	300mg	3
20-25kg	400mg	4

## CYCLOSERINE 125MG CAPSULES

Recommended dose: 15-20mg/kg/day

Weight-based dosing

Weight Band (kg)	Dose (mg)	Number of 125mg tablets
1kg	20mg	Mix 125mg capsule in 12 mL of water and administer 1mL of mixture immediately
2kg	40mg	Mix 125mg capsule in 12 mL of water and administer 2mL of mixture immediately
3-4kg	62.5mg	Mix 125mg capsule in 12 mL of water and administer 5 mL of mixture immediately
5-9kg	125mg	1
10-15kg	250mg	2
16-23kg	375mg	3
24-25kg	500mg	4

## ETHAMBUTOL 100MG SCORED, DISPERSIBLE TABLETS

Recommended dose: 15-25mg/kg/day  
Weight-based dosing

Weight Band (kg)	Dose (mg)	Number of 100mg tablets
1kg	20mg	Mix 100mg tablet in 10 mL of water and administer 2mL of mixture immediately
2kg	40mg	Mix 100mg tablet in 10 mL of water and administer 4mL of mixture immediately
3kg	70mg	Mix 100mg tablet in 10 mL of water and administer 7mL of mixture immediately
4-6kg	100 mg	1
7-9kg	200 mg	2
10-12kg	250mg	2.5
13-15kg	300mg	3
16-18kg	350 mg	3.5
19-20kg	400mg	4
21-23kg	450mg	4.5
24-25kg	500mg	5

## PYRAZINDAMIDE 150MG SCORED, DISPERSIBLE TABLET

Recommended dose: 30-40mg/kg/day  
Weight-based dosing

Weight Band (kg)	Dose (mg)	Number of 150mg tablets
1kg	30mg	Mix 150mg tablet in 15 mL of water and administer 3mL of mixture immediately
2kg	60mg	Mix 150mg tablet in 15 mL of water and administer 6mL of mixture immediately
3kg	90mg	Mix 150mg tablet in 15 mL of water and administer 9mL of mixture immediately
4-6kg	150mg	1
7-9kg	225-360mg	2
10-12kg	375mg	2.5
13-15kg	450mg	3
16-18kg	525mg	3.5
19-20kg	600mg	4
21-23kg	675mg	4.5
24-25kg	750mg	5

## ETHIONAMIDE 125MG SCORED, DISPERSIBLE TABLET

Recommended dose: 15-20mg/kg/day  
Weight-based dosing

Weight Band (kg)	Dose (mg)	Number of 125mg tablets
1kg	20mg	Mix 125mg tablet in 12 mL of water and administer 1mL of mixture immediately
2kg	40mg	Mix 125mg tablet in 12 mL of water and administer 2mL of mixture immediately
3-4kg	62.5mg	0.5
5-6kg	125mg	1
7-9kg	187.5mg	1.5
10-13kg	250mg	2
14-15kg	312.5mg	2.5
16-20kg	375mg	3
21-23kg	437.5mg	3.5
24-25kg	500mg	4

## ISONIAZID 100MG SCORED, DISPERSIBLE TABLET

Recommended dose: 15-20mg/kg  
Weight-based dosing

Weight Band (kg)	Dose (mg)	Number of 100mg tablets
1kg	15mg	Mix 100mg tablet in 10 mL of water and administer 1.5mL of mixture immediately
2kg	30mg	Mix 100mg tablet in 10 mL of water and administer 3mL of mixture immediately
3kg	50mg	0.5
4-6kg	100mg	1
7-9kg	150mg	1.5
10-15kg	200mg	2
16-18kg	250mg	2.5
19-20kg	300mg	3
21-23kg	350mg	3.5
24-25 kg	400mg	4



**Sentinel  
Project**  
on pediatric drug-  
resistant tuberculosis

**Stop TB Partnership**  
**GLOBAL DRUG FACILITY**

## CLOFAZIMINE 50MG TABLET

Recommended dose: 2-5mg/kg/day

Weight Band (kg)	Dose (mg)	Number of 50mg/tablet
<5kg	10-20mg	Dissolve tablet in 10mL of water to make a 5mg/mL suspension and administer desired dose. Do not store suspension but make a fresh one each time
6-10kg	25mg	½
11-19 kg	50mg	1
20-25kg	100mg	2



## NOT YET AVAILABLE LINEZOLID 150MG, SCORED, DISPERSIBLE TABLETS

### Recommended Dose:

10-12mg/kg once daily for children < 12 years who weigh 16kg or more;

15mg/kg once daily in children < 12 years who weigh less than 16kg;

10mg/kg once daily in children 12 years and above

Weight Band (kg)	Dose (mg)	Number of 150mg tablets
1kg	15mg twice daily	Mix 150mg tablet in 15 mL of water and administer 1.5mL of mixture immediately
2kg	30mg once daily	Mix 150 mg tablet in 15 mL of water and administer 3mL of mixture immediately
3kg	45mg once daily	Mix 150 mg tablet in 15 mL of water and administer 4.5mL of mixture immediately
4kg	60mg once daily	Mix 150 mg tablet in 15 mL of water and administer 6mL of mixture immediately
5kg	75mg once daily	Mix 150 mg tablet in 15 mL of water and administer 7.5mL of mixture immediately or give 0.5 of a 150mg tablet
6kg	90 mg once daily	Mix 150 mg tablet in 15 mL of water and administer 9mL of mixture immediately
7-9kg	75-150mg once daily	0.5-1
10-15kg	150-225mg once daily	1-1.5
16-20kg	225-300mg once daily	1.5-2
21-25kg	300mg once daily	2